SQUARE SHOOTER PARTS BOOK SS-842 - Genie

1y ago
19 Views
3 Downloads
5.06 MB
204 Pages
Last View : 1d ago
Last Download : 5m ago
Upload by : Camryn Boren
Transcription

234890SQUARE SHOOTERPARTS BOOKSS-842DATE: 3-31-99CUMMINS B3.9-C-100 TURBO ENGINE STANDARDOR OPTIONALJOHN DEERE POWERTECH 4045D ENGINEOR OPTIONALJOHN DEERE POWERTECH 4045T TURBO ENGINE7-316 HYDRAULIC CYI1NDERSINTERMEDIATE DROP TRANSMISSIONREXROTH HYDRAULIC PUMPSerial Number.'---TEREX HANDLERS455 N. Superior Ave., Baraga, MI 49908-0248PH: (906) 353-6675; FAX: (906) 353-7543INTERNET: http://www.sqshooter.com

INDEX / STANDARD EQUIPMENTSS-842 SQUARE 50DESCRIPTIONDRAWINGSEAL KITS / SS-842 SQUARE SHOOTER . Pl-1138LUBE CHART . P4-1538FILTER GUIDE . Pl-1144DECALS . Pl-1200GENERAL ASSEMBLY . P4-1700OPERATOR'S COMPARTMENT ASSEMBLy . P4-1529POWER TRAIN ASSY / CUMMINS B3.9-C . P4-1813ENGINE & PUMP ASSY / CUMMINS B3.9-C . P4-1797BOOM ASSEMBLY . P4-1702LIFT COPY ASSEMBLY . P4-1533FOOT BRAKE ASSEMBLY . P4-1097PARKING BRAKE ASSEMBLY . Pl-1168HAND BRAKE ASSEMBLY . P4-1112TRANSMISSION CONTROL ASSEMBLy . P3-1172ACCELERATOR ASSY / CUMMINS B3.9-C . P4-1789ACCELERATOR ASSEMBLY / PEDAL END . Pl-2027ENGINE ENCLOSURE ASSY / ·B3 .9-C . P4-1798EXHAUST ASSEMBLY / CUMMINS B3 .9-C . P4-1799AIR CLEANER ASSEMBLY / CUMMINS B3.9-C . P4-1800PUMP DRIVE ASSEMBLY / CUMMINS B3.9-C . P4-1801DRIVESHAFT ASSEMBLY / FRONT . Pl-1183DRIVESHAFT ASSEMBLY / REAR . Pl-1163TIRE & WHEEL ASSEMBLY . P3-1114ELECTRIC SCHEMATIC . P4-1549WIRING DIAGRAM . P4-1821INSTRUMENT PANEL ASSEMBLY . P4-1427HYDRAULIC SCHEMATIC . P4-1712CIRCUIT / PUMP / OIL RESERVOIR . P4-1714CIRCUIT / LIFT-TILT . P4-1542CIRCUIT / BOOM . P4-1543CIRCUIT / 4-WAY CONTROLLER . P4-1544CIRCUIT / AUTO-CONTROLLER . P4-1545CIRCUIT / STEERING . P4-1869CIRCUIT / SWAy . P4-1547CIRCUIT / REAR AXLE LOCK-UP . P4-1548CIRCUIT / PRESSURE SWITCH . P4-1208CIRCUIT / BRAKE . P4-1550CIRCUIT / OIL COOLER / CUMMINS B3.9-C . P4-1790CIRCUIT / FUEL / CUMMINS B3.9-C . P4-1785FUEL TANK & BATTERY BOX ASSEMBLy . P4-1654STARTER RELAY / SENDER ASSY / B3.9-C . P4-1791SENDER ASSEMBLY / B3.9-C . P4-1792LIFT CYLINDER / 7-316-181 / SS-842 . P4-1553TILT CYLINDER / 7-316-182 / SS-842 . P4-1554BOOM CYLINDER / 7-316-183 / SS-842 . P4-1555CYLINDER / SWAY-REAR LOCK / 7-316-01 . P4-1345CONTROL BLOCK ASSEMBLY . P4-1099LOGIC BLOCK ASSEMBLY . P4-1291MOTION VALVE / BASE TILT CYLINDER . P3-1098MOTION VALVE / HEAD TILT CYLINDER . P3-1 097

INDEX / STANDARD EQUIPMENTSS-842 SQUARE SHOOTERP N VALVE / BOOM CyLINDER .MOTION VALVE / BASE LIFT CYLINDER .DUAL PILOT CHECK VALVE / 7-234-04 .BOOM BY-PASS VALVE / 7-234-09 .ORBITRAL ASSEMBLY / 7-122-01 .SELECTOR VALVE / STEERING / 7-359-01. .PRESSURE FILTER ASSEMBLY / 7-256-16 .RETURN FILTER ASSEMBLY / 7-256-23 .BRAKE VALVE ASSEMBLY / 7-198-39 .HYDRAULIC PUMP ASSEMBLY / 7-345-01 .HANDLE ASSEMBLY / 4-WAY CONTROLLER .MAIN VALVE ASSEMBLY / 7-200-80 PI-I060PI-I069P4-1774PI-1230P4-1425INDEX / OPTIONAL EQUIPMENTSS-842 SQUARE SHOOTERPAGE707172737475767778DESCRIPTIONDRAWINGCAB ASSEMBLY / SLIDING WINDOW .CAB DOOR ASSEMBLY .SLIDING WINDOW ASSEMBLY .FORK FRAME / ROTATE ASSEMBLy .ROTATE CYLINDER / 7-316-05 .DUAL PILOT CHECK VALVE .CIRCUIT / FORK ROTATE .ELECTRIC VALVE / 4-WAY .HOSE ROLLER ASSEMBLY P3-1140P3-1223JOHN DEERE NON-TURBO & TURBO ENGINE OPTIONS798081828384858687888990919293ENGINE and PUMP ASSY / JD-4045D . P4-1697ENGINE and PUMP ASSY / JD-4045T . P4-1793ACCELERATOR ASSY / JD-4045D . Pl-1169ACCELERATOR ASSY / JD-4045T . P4-1775ENGINE ENCLOSURE ASSY / JD-4045D . P4-1 703ENGINE ENCLOSURE ASSY / JD-4045T . P4-1794EXHAUST ASSEMBLY / JD-4045D . P4-1707EXHAUST ASSEMBLY / JD-4045T . P4-1795AIR CLEANER ASSY / JD-4045D . P4-1536AIR CLEANER ASSY / JD-4045T . P4-1796PUMP DRIVE ASSEMBLY / JD-4045D JD-4045T . P4-1537CIRCUIT / OIL COOLER / JD-4045D JD-4045T . P4-1652CIRCUIT / FUEL / JD-4045D JD-4045T . P4-1653STARTER RELAY / SENDER ASSY / JD-4045D JD-4045T . P4-1655SENDER ASSEMBLY / JD-4045D JD-4045T . P4-1656

MANUFACTURERPART NUMBERNUMBERDESCRIPTIONSEAL KITLKDC-XDN . 7-234-10 . CARTRIDGE I NORMALLY CLOSED . 7-234-29LODC-XDN . 7-234-11 . CARTRIDGE I NORMALLY OPEN . 7-234-29CSAB-XXN . 7-234-12 . CARTRIDGE I SHUTTLE . 7-234-29PPDB-LNN . 7-234-13 . CARTRIDGE I REDUCING RELIEVING . 7-234-29PPDB-LQN . 7-234-64 . CARTRIDGE I REDUCING RELIEVING . 7-234-29PBFB-FAN . 7-234-15 . CARTRIDGE I REDUCING . 7-234-30CKCB-XCN . 7-234-62 . CARTRIDGE I PILOT CHECK . 7-234-29CXDA-XCN . 7-234-80 . CARTRIDGE I CHECK . 7-234-31NFCC-LCN . 7-234-17 . CARTRIDGE lNEEDLE . 7-234-31CKCD-XAN . 7-234-18 . CARTRIDGE I PILOT CHECK . 7-234-29CBCA-LHN . 7-234-19 . CARTRIDGE I COUNTERBALANCE . 7-234-29CBEA-LHN . 7-234-22 . CARTRIDGE I COUNTERBALANCE . 7-234-30PPDB-LAN . 7-234-28 . CARTRIDGE I REDUCING RELIEVING . 7-234-29CAEA-LHN . 7-234-53 . CARTRIDGE I COUNTERBALANCE . 7-234-30NFCC-LDN . 7-234-37 . CARTRIDGE I NEEDLE . 7-234-31CSAD-XXN . 7-234-79 . CARTRIDGE I SHUTTLE . 7-234-29PTS1-I0-0-80 . 7-304-03 . CARTRIDGE I MODULAR CONTROL . 7-304-04PTSI-I0-0-160 . 7-304-05 . CARTRIDGE I MODULAR CONTROL . 7-304-0312C34S . 7-244-03 . CARTRIDGE I ELECTRIC I SWAY & SQ.SHOOT . 7-244-4512C25S . 7-244-08 . CARTRIDGE I NORMALLY OPEN . 7-244-467-316-01 . CYLINDER I SWAY-REARLOCK/P4-1345 . 7-900-207-316-181 . CYLINDER I LIFT I P4-1553 . 7-900-217-316-182 . CYLINDER I TILT I P4-1554 . 7-900-227-316-183 . CYLINDER/BOOM/P4-1555 . 7-900-237-316-05 . CYLINDERIROTATE/P4-1349 . 7-900-257-229-337 . CYLINDER I STEERING I RH FRT. & LH FRT . 7-229-3497-229-340 . CYLINDER I STEERING I RH REAR . 7-229-3497-229-341 . CYLINDER I STEERING I LH REAR . 7-229-3497-198-39 . BRAKE ACTUATOR . 7-198-407-122-01 . ORBITRAL I STEERING . 7-122-291PAGENUMBERSEAL KITS I SS-842 SQUARE SHOOTER7-316 HYDRAULIC CYLINDERSDRAWINGNUMBERPI-I138

to zQ'"d.J:;.I.CREASE WITH BOOM FULLY EXTENDED I LOCATIONOF lARCE BOOM CRfASE POINTS SHOWN I MIDDLEBOOM CRfASE POINTS SIMIlAR LOCATION I TYPICALVIW002 (BEHIND COVER).2C/.lC/.lI00-Potv,Q 2 tI1G1@ §VIEW OF LIFTCOPY ASSEMBLYEXPLODED VIEW OFPOWER TRAIN ASSEMBLY EXPLODED VIEW OFFRONT c!c REARAXLE ASSEMBLIES 'tW' f1a 63 tv111

SQUARE SHOOTER FILTER GUIDEPART NO.DESCRIPTIONAPPLICATION1. HYDRAULIC PRESSURE FILTER ELEMENT . 7-256-04 . ALL2. HYDRAULIC RETURN FILTER ELEMENT . 7-256-05 . ALL3. ENGINE OIL FILTER I JOHN DEERE . SEE TABLE I . ALL4. ENGINE OIL FILTER I CUMMINS . 7-343-08 . ALL5. ENGINE FUEL FILTER . SEE TABLE II . ALL6. AIR CLEANER ELEMENT . 7-135-07 . 636/842w/JOHN DEERE NON-TURBO7. AIR CLEANER ELEMENT I INNER . 7-183-57 . 636w/JOHN DEERE TURBO8. AIR CLEANER ELEMENT I OUTER . 7-183-58 . 636w/JOHN DEERE TURBO9. AIR CLEANER ELEMENT I INNER . 7-204-05 . 636/842/1048w/CUMMINS TURBO84211048w/JOHN DEERE TURBO10. AIR CLEANER ELEMENT I OUTER . 7-204-04 . 636/842/1048w/CUMMINS TURBO842/1048w/JOHN DEERE TURBO11. TRANSMISSION OIL FILTER . 7-126-112 . ALL12. HYDRAULIC RESERVOIR BREATHER . 7-253-01 . ALLTABLE IENGINETYPEENGINE SERIALNUMBERENGINE OIL FILTERPART NUMBERJOHN DEERE699999 AND BEFORE7-183-07JOHN DEERE700000 AND UP7-183-101TABLE II3ENGINETYPEENGINE SERIALNUMBERENGINE FUEL FILTERPART NUMBERJOHN DEERE386591 AND BEFORE7-183-45JOHN DEERE386592 AND UP7-183-84CUMMINS4BT 3.945410664 AND UP7-343-09 wi PETCOCK7-343-10 w/o PETCOCKPAGENUMBERFILTER GUIDEALL MACHINESDRAWINGNUMBERPl-1144

13294-14017-900-49DECAL / LOAD CHART / SS-842DECAL / SQUARE SHOOTER / 40 INCHDECAL / SQUARE SHOOTER / 27 INCHDECAL / SS-842DECAL / STEERING SELECTORDECAL / DIESEL FUELDECAL / HYDRAULIC OIL LEVELDECAL / 4-WAY CONTROL (SQ. SH.)DECAL / 4-WAY CONTROL (STD.)DECAL / TRANSMISSION CONTROLSDECAL / TRANSMISSION OILDECAL / FUSE HOLDERDECAL / ADECAL / BDECAL / CDECAL / DDECAL / MADE IN USADECAL / REAR AXLE STABILIZERSDECAL / WARNINGDECAL / HYDRAULIC OIL ONLYDECAL / PARKING BRAKEDECAL / ELECTRIC HAZARDDECAL / SWAY CONTROLDECAL / NOT A MAN-LIFTDECAL / BEFORE OPERATINGDECAL / BATTERY COMPARTMENTDECAL / COOLING SYSTEMDECAL / HOT EXHAUSTDECAL / PINCH POINT AREADECAL / MACHINE STABILITYDECAL / USE THE SEAT BELTDECAL / NO RIDERSDECAL / HYDRAULIC SYSTEMDECAL / AXLE DIFFERENTIAL LOCKDECAL / TEREX CROWN / SMALLDECAL / TEREX CROWN / MEDIUMDECAL / TEREX CROWN / LARGEDECAL / TURBO / WHITE LETTERSFULL DECAL SHT. / ITEMS MARKEDDECAL KIT (ITEMS 1 THRU REFREFREFREF11114111111111129411111212REFREF(*) DECALS NOT SOLD SEPARATELYDRAWINGNUMBERPl-1200DECALSSS-842 SQUARE SHOOTERPAGENUMBER4

VI t;dt'I1 41,40,.38,18CZl41 ,40,.38,22,21,11Cf O:t 4,.3 7 ,.38,.39CZlCZlt'I15 d./:: .I-.loo25,33,.34,355,6,.37,.38,.39

-046-9608-668MAIN FRAME WELDMENTCANOPY WELDMENTFORK FRAME / 48 WIDEREAR PANEL (COMPO STYLE)SIDE PANEL / RH (COMPO STYLE)SIDE PANEL / LH (COMPO STYLE)WHEELCYLINDER / TILTCYLINDER / LIFTCYLINDER / BOOMCYLINDER / SWAYCYLINDER / REAR LOCK-UPTIRE 13.00-24FORK TINE / 48 LG.PIN / HEAD LIFT CYLINDERCOLLAR / HEAD LIFT CYLINDERPIN / BASE LIFT CYLINDERPIN / BASE BOOM CYLINDERPIN / HEAD TILT CYLINDERPIN / BASE TILT CYLINDERPIN / HEAD SWAY CYLINDERPIN / BASE SWAY CYLINDERPIN / HEAD REAR LOCK-UP CYLINDERPIN / BASE REAR LOCK-UP CYLINDERPIN / FORK FRAMEPIN / FORK TINECOLLAR / FORK TINE PINSAFETY GLASS / ROOFCAPSCREW 114 NC x 112 LG.VALVE STEM / AIR-CHLORIDE-FOAMFLATWASHER 114CAPSCREW 112 NC x 5 112 LG.HEX NUT 1/2 NCLOCKW ASHER 112CAPSCREW 112 NC x 3 3/4 LG.CAPSCREW 1/2 NC x 4 112 LG.CAPSCREW 3/8 NC x 3/4 LG.LOCKW ASHER 3/8FLATWASHER 3/8CAPSCREW 3/8 NC x 2 3/4 LG.HEX NUT 3/8 NCMIRROR / CONVEXCAPSCREW 3/8 NC x 3 LG.GLASS / WINDSHIELDRUBBER / WINDSHIELDGLASS / REAR WINDOWRUBBER / REAR WINDOWP4-1700GENERAL ASSEMBLYSS-842 SQUARE 4231489111111PAGENUMBER5A

0130,31,32,33,34 tom ""C SEE INSTRUMENTPANEL ASSEMBLYSEE FOOT BRAKEASSEMBLYhs(/.l -llZlo.:::000 lZlN() I IL]lZl I(/.l I '\ldIf? J f J----II "":1SEE ACCELERATORASSEMBLY3735, 1 1 , 15, 1 6.21 .228 IYI,Zbasl"9,10,11,12,13 -lm 1:::olZllZl S;I23,8,7,6,5,4,3,2,120,19,18,17 --I I if14,36,18 to trJz:::oClSEE PARKINGBRAKE ASSEMBLY"'d .IVlN\0"SEE TRANSMISSIONCONTROL ASSEMBLY24,25,26,27,28,29

066-5205-067-350-01STEERING ORBITRALSTEERING COLUMNSTEERING WHEELHORN BUTTON KITNUT / STEERING WHEELCAPSCREW 3/8 NC x 1 1/2 LG.LOCKWASHER 3/8FLATWASHER 3/8CONTROLLER / 4-WAYCARRIAGE BOLT 114 NC x 1 LG.LOCKWASHER 114FLATWASHER 114HEX NUT 114 NCSELECTOR VALVE / STEERINGCAP SCREW 5/16 NC x 3/4 LG.LOCKWASHER 5116SEATLOCKWASHER 5116HEX NUT 5/16 NCSEAT BELTMOUNT / DIFF. LOCKSWITCH / DIFF. LOCKCAPS CREW 3/8 NC x 3/4 LG.SEAT SUPPORTSEAT MOUNTCAPSCREW 5116 NC x 1 LG.CAPSCREW 5/16 NC x 4 LG.LOCKWASHER 5/16HEX NUT 5/16 NCLEVEL GAGEMACHINE SCREW 8-32 x 1 LG.HEX NUT 8-32STARWASHER / INTERNAL #8FLATWASHER / #8CAPS CREW 1/4 NC x 3/4 LG.CAPSCREW 5116 NC x 3/4 1222234REFOPERATOR'S COMPARTMENT ASSEMBLYSS-842 SQUARE SHOOTERPAGENUMBERP4-15296A

NNNI"") .- .""'"" 0)-COr--.I"") I"")""'""1O I"")I"")I"") 0)N r--.N 0) CO1O NI"") L()N I"")N""'"" r--. I"")L()I"") 1ON0L()""'""(J) n0 I"")r--.co (J)N CXJ1ONI"")mr--.L()I"").-1"") CXJlON.-1"")1"")0).-NI"")""'"" I"")nNnI"") L()7PAGENUMBER""'""POWER TRAIN ASSEMBLY / CUMMINS B3.9-CSS-842 SQUARE SHOOTERDRAWINGNUMBERP4-1813

ITEM NE and PUMP ASSEMBL YTRANSMISSION ASSEMBLYAXLE ASSEMBLY I FRONTAXLE ASSEMBL Y I REARMOUNT I TRANSMISSIONDRIVESHAFT I FRONTDRIVESHAFT I REARMOUNT I SWAY-REAR LOCK-UP I RHMOUNT I SWAY-REAR LOCK-UP I LHPIN I REAR AXLE PIVOTPIN I FRONT AXLE PIVOTCAPSCREW 3/4 NF x 2 112 LG.RUBBER MOUNT I ENGINEGREASE HOSE I 04 x 04 x 21 LG.GREASE HOSE I 04 x 04 x 19 LG.CAPSCREW 3/4 NC x 2 LG.CAPSCREW 5/8 NF x 4 LG.LOCKWASHER 5/8HEX NUT 5/8 NFCAPSCREW 3/4 NF x 2 3/4 LG.LOCKWASHER 3/4HEX NUT 3/4 NFCAPSCREW 112 NC x 4 112 LG.CAPSCREW 112 NC x 5 1/2 LG.LOCKWASHER 112HEX NUT 112 NCCAPSCREW 3/8 NC x 1 112 LG.CAPSCREW 3/8 NF x 1 3/4 LG.LOCKWASHER 3/8STARWASHER 3/4FITTING I 02 NPT x 04 JIC 90FITTING I 02 NPT x 04 JIC M-BHLUBE FITTING 118 NPT STRLUBE FITTING 118 NPT 90CAPSCREW 3/8 NF x 2 LG.FLATWASHER 5/8HEX NUT 3/8 NCCAPSCREW 5/8 NF x 4 112 LG.CAPSREW 10mm x 1.5 x 40mm LG.LOCKW ASHER 10mmPOWER TRAIN ASSEMBLY I CUMMINS B3.9-CSS-842 SQUARE 164821111PAGENUMBER7A

1CUMMINS83.9-C-1006 2,13,14,15,17,1821,22ENGINE & PUMP ASSY I CUMMINS B3.9-C-IOOSS-842 wi HIGH MOUNT TURBO ENGINEDRAWINGNUMBERP4-1797

-5310-222-11642-11636-6206-106-6252-08ENGINE ASSY / CUMMINS B3.9-C-I00DRIVE SHAFT ASSEMBLY / PUMPMOUNT / PUMPPUMP ASSEMBLYRADIATORRADIATOR HOSE / UPPERRADIATOR HOSE / LOWERADJUSTING ROD / UPPER RADIATOR MTMOUNT / RADIATORCLAMP / RADIATOR HOSE / 2 3/4CLAMP / RADIATOR HOSE / 2 112RUBBER MOUNT / CENTER BONDEDWASHER / CENTER BONDED RUBBER MT.CAPSCREW 112 NC x 2 LG.SELF LOCKING NUT 112 NCSPACER / FAN / 1 112(2 REQ.)CAPSCREW 3/8 NC x 2 LG.SELF LOCKING NUT 3/8 NCFANCAPSCREW 1/2 NC x 1 3/4 LG.CAPSCREW 12mm x 1.75 x 50mm LG.LOCKW ASHER 12mmFLATW ASHER 1/2LOCKW ASHER 112HEX NUT 112 NCENGINE MOUNT / RHENGINE MOUNT / LHFAN GUARD / 18 IN. FANCAPSCREW 5/16 NC x 1 LG.LOCKW ASHER 5116FLATWASHER 3/8CAPSCREW 5/8 NF x 2 3/4 LG.RUBBER PADPLATESELF LOCKING NUT 5/8 NFCLAMP / RADIATOR HOSE / 2 114P4-1797ENGINE & PUMP ASSY / CUMMINS B3.9-C-IOOSS-842 w/ HIGH MOUNT TURBO 4242PAGENUMBER8A

NOTES8BPAGENUMBER

to::;::;;J VIEW OF EXTENSION CHAIN,ROLLER & SPRINGSEE PAGE (9A)VIEW OF REAR ROLLERSMOUNTED TO MIDDLE BOOMSEE PAGE (9C)'"d.j:: .I.--.)otvVIEW OF REAR ROLLERSMOUNTED TO SMALL BOOMSEE PAGE (90)VIEW OF COpy CHAIN& IDLER SPROCKETSEE PAGE (9B)VIEW OF BOOM PIVOT PIN& LIFT CYLINDER TOP SHAFTSEE PAGE (9J)enenI toNOCIlO,o trJ Ot'""O VIEW OF BOOM CYLINDERBASE END & CYLINDER SUPPORTSEE PAGE (9G) VIEW OF REAR ROLLERSSMALL & MIDDLE BOOMSSEE PAGE (9F) 9 \0VIEW OF BOOM PIVOT PIN& LIFT CYLINDER TOP SHAFTSEE PAGE (9J)VIEW OF 800M COpyGEARS & SPROCKETSSEE PAGE (9E)VIEW OF FRONT ROLLERSSUPPORTING MIDDLE BOOMSEE PAGE (9H)VIEW OF FRONT ROLLERSSUPPORTING SMALL BOOMSEE PAGE (91)

SMALLBOOMVIEW OF EXTENSIONCHAIN, ROLLER & SPRING9APAGENUMBERBOOM ASSEMBLYSS-842 SQUARE SHOOTERDRAWINGNUMBERP4-1702

LARGEBOOMRETRACTIONCHAINMIDDLEBOOMVIEW OF COPY CHAIN &IDLER SPROCKETDRAWINGNUMBERP4-1702BOOM ASSEMBLYSS-842 SQUARE SHOOTERPAGENUMBER9B

LARGEBOOMVIEW OF REAR ROLLERSMOUNTED TO MIDDLE BOOM9CPAGENUMBERBOOM ASSEMBLYSS-842 SQUARE SHOOTERDRAWINGNUMBERP4-1702

LARGEBOOMVIEW OF REAR ROLLERSMOUNTED TO SMALL BOOMDRAWINGNUMBERP4-1702BOOM ASSEMBLYSS-842 SQUARE SHOOTERPAGENUMBER9D

LARGEBOOMVIEW OF BOOM COpyGEARS & SPROCKETS9EPAGENUMBERBOOM ASSEMBLYSS-842 SQUARE SHOOTERDRAWINGNUMBERP4-1702

aU ztT1 o"'d I-.,JoNRETRACTIONCHAINLARGEBOOMEXTENSIONCHAINS0 010 010CZl:0 010 010 010 010 010 010 010 010enI tcNO,os::CZlO tr:ISMALLBOOM Ot'""'"0 : tc tT1 MIDDLEBOOMVIEW OF REAR ROLLERSSMALL & MIDDLE BOOMS

SMALLBOOMLARGEBOOMMIDDLEBOOMVIEW OF BOOM CYLINDERBASE END & HEAD SUPPORT9GPAGENUMBERBOOM ASSEMBLYSS-842 SQUARE SHOOTERDRAWINGNUMBERP4-1702

SMALLBOOMLARGEBOOMMIDDLEBOOMVIEW OF FRONT ROLLERSSUPPORTING MIDDLE BOOMDRAWINGNUMBERP4-1702BOOM ASSEMBLYSS-842 SQUARE SHOOTERPAGENUMBER9H

MIDDLEBOOMSMALLBOOMVIEW OF FRONT ROLLERSSUPPORTING SMALL BOOM91PAGENUMBERBOOM ASSEMBLYSS-842 SQUARE SHOOTERDRAWINGNUMBERP4-1702

LARGEBOOMVIEW OF BOOM PIVOT PIN& LIFT CYLINDER TOP SHAFTDRAWINGNUMBERP4-1702BOOM ASSEMBLYSS-842 SQUARE SHOOTERPAGENUMBER9J

11844-1713-16-4516-246-5208-14LARGE BOOMMIDDLE BOOMSMALL BOOMBOOM CYLINDERGEAR / 112 TEETH (1)GEAR / 28 TEETH (1)GEAR / 18 TEETH (1)RACK (1)SPROCKET / 35 TEETH (1)SPROCKET / IDLER (1)PIN / RACK DRIVE (1)PIN / COpy SPROCKET (1)PIN / S-BOOM / REAR-TOPPIN / M-BOOM / REAR-BOTPIN / M-BOOM / FRONT-BOTPIN / L-BOOM / FRONT-BOTPIN / M-BOOM / REAR-TOPPIN / FRONT CHAIN SHEAVEPIN / LEAF CHAINCROSS SHAFT / MAIN PIVOTCROSS SHAFT / HEAD LIFT CYLINDERCOLLARROLLER / M-BOOM / REAR-TOPROLLER / S-BOOM / REAR-TOPROLLER / M-BOOM / REAR-BOTROLLER / M-BOOM / FRONT-BOTROLLER / L-BOOM / FRONT-BOTSHEAVE / CHAIN / FRONTSHEAVE / HOSELEAF CHAIN / RETRACTIONLEAF CHAIN / EXTENSIONCHAIN / COpy / #40 (1)CHAIN ANCHOR / ADJUSTABLECHAIN ANCHOR / BOLT-ONCHAIN ANCHOR / PINNEDNEEDLE BEARING / 1.500 IDBEARING / BRONZE FLANGE (1)BEARING / BRONZE FLANGE (2)THRUST WASHER 3.00 x 1.50 x .188THRUST WASHER 5.00 x 3.00 x .250THRUST WASHER 4.00 x 2.00 x .188THRUST WASHER 3.50 x l.50 x .125MANIFOLD BLOCKCOVER / REAR ACCESSGUARD / TILT VALVEGUIDE / RACK (1)SELF-LOCKING NUT 1 112 NFFLATW ASHER 1 112WEAR PAD / BOOMSUPPORT / BOOM CYLINDERBRONZE BUSHING / SMALL BOOMCAPSCREW 1/2 NC x 1 3/4 LG.PAGENUMBERBOOM ASSEMBLYSS-842 SQUARE NGNUMBERP4-1702

6275-076-6600-066-9600-105HEX NUT 3/8 NCLOCKWASHER 3/8 (4)SETSCREW 3/8 NC x 3/4 LG.CAPSCREW 3/4 NF x 8 112 LG.HEX NUT 3/4 NFLOCKW ASHER 3/4CAPSCREW SH 5116 NC x 1 114 (2)HEX NUT 5116 NC (2)LOCKW ASHER 5116 (2)CAPSCREW 1/2 NC x 1 114 LG.CAPSCREW 3/8 NC x 3/4 LG.CAPSCREW 112 NC x 5 112 LG.CAPSCREW 3/8 NC x 3 LG.PIN / BASE BOOM CYLINDERCAPSCREW 3/4 NF x 1 112 LG.COTTER PIN 3/32 x 3/4 LG.SELF-LOCKING NUT 1-12 THD.SPRING / COMPRESSIONFLATWASHER 1.0MOUNT / IDLER SPROCKET (1)CAPSCREW 5/8 NF x 3 3/4 LG. (1)HEX NUT 5/8 NF (1)CONNECTING LINK / WITH CLIP (1)CAPSCREW 3/8 NC x 1 112 LG. (4)FLATWASHER 3/8 (4)LOCKW ASHER 1/2KEY / WOODRUFF 3116 x 1 (4)THRUST WASHER (1)BEARING / BRONZE (1)COLLAR (1)CAPSCREW 3/4 NF x 6 LG.BRONZE BUSHING / LARGE BOOMCAPSCREW 3/8 NC x 2 1/2 LG.WASHERHEX NUT 112 NCSHIM / 3/16CLAMP / 112 HOSECAPSCREW 3/8 NC x 2 114 LG.SP ACER / MANIFOLD BLOCKROLLER / S-BOOM / REAR-BOTPIN / S-BOOM / REAR-BOTTHRUST WASHER 3.00 x 2.00 x .188NEEDLE BEARING / 2.000 IDSETSCREW 5/8 NC x 1 LG.CAPSCREW 3/8 NC x 2 3/4 LG.CAPSCREW 3/8 NC x 3 112 LG.LUBE FITTING 118 NPT STRLUBE FITTING 114-28 STR (3)SETSCREW 5/8 NC x 5/8 LG.THRUST WASHER 4.00 x 2.00 x .125EDGING 112 x 13 118 LG.P4-1702BOOM ASSEMBLYSS-842 SQUARE UMBER9L

SEE NEXT PAGEFOR THIS AREA10PAGENUMBERLIFT COpy ASSEMBLYSS-842 SQUARE SHOOTERDRAWINGNUMBERP4-1533

**@DRAWINGNUMBERP4-1533PRE-SET AUTO-CONTROLLER ASSEMBLYLIFT COPY ASSEMBLYSS-842 SQUARE SHOOTERPAGENUMBERlOA

8SHAFT / LOWER COPYLOWER SLIDELINEAR BEARING / LOWER SLIDEBRONZE BUSHING 1.50 ID x 1.62 LGO-RING 2 OD x 3/32SNAP RINGSNAP RINGSPACERWIPER 1 112 IDCAP WELDMENTUPPER SLIDEBRONZE BUSHINGUPPER COPY SHAFTRACKBEARING / INNER RACEHAIR PIN COTTERPIN / YOKELIFT COPY SHAFTDOWEL 3/8 x 2 LG.BRAKE SLEEVEBRAKE HOUSINGSPRING / CENTERINGSUPPORT TUBEWIPER 2 IDMOUNT / AUTO CONTROLLERROCKER ARMSPACER PLATE / MODIFIEDBRONZE BUSHING 1.50 ID x 2.00 LGCAPSCREW 3/8 NC x 1 112 LG.LOCKWASHER 3/8CAP SCREW 112 NC x 2 114 LG.LOCKWASHER 1/2CAPSCREW 3/8 NC x 2 1/2 LG.CAPSCREW 3/8 NC x 1 3/4 LG.CAPSCREW / 5 MM x 20 MM LG.CONTROLLER / AUTOCAPSCREW 3/8 NC x 4 112 LG.DOWEL 5116 x 2 LG.CAPSCREW 5/8 NF x 3 LG.LOCKWASHER 5/8LUBE FITTING 1/8 NPT STR.LUBE FITTING 118 NPT 90LUBE FITTING 118 NPT 45HEX NUT 3/8 NCASSEMBLY(ITEMS 25,26,27,35,36,38)PAGENUMBERLIFT COpy ASSEMBLYSS-842 SQUARE EF41222111REFDRAWINGNUMBERP4-l533

NOTESPAGENUMBERlOe

p-------------iI:! IIr r ?1:1rJIII59,10,1511167,812,13,14IIII//[ l / / ,IIII----------- 201-056-6201-064-1582ACTUATOR/BRAKEPEDAL / BRAKELUBE FITTING 114-28 THD.YOKE/BRAKEPUSH RODPIN / BRAKE PEDALCLEVIS PIN 112 x 1 112 LG.COTTERPIN 5/32 xI LG.CAPSCREW 3/8 NC x 1 1/4 LG.LOCKWASHER 3/8HEX NUT 112 NFCAPSCREW 5116 NC xI 3/4 LG.LOCKWASHER 5116HEXNUT 5116NCHEX NUT 3/8 NCMOUNT/BRAKEPEDALPAGENUMBERFOOT BRAKE ASSEMBLYSS-636, SS-842, & SS-1048REQDREF111111155111131DRAWINGNUMBERP4-1097

In/iI iI;' Ii Iiii------1 !jI--IrW -flrr- --J; :I---lHllLl::I III(16,9,41 0,1 1 -- -7,8 ----- 11457-194-527-194-517-336-016-5205-062-1172HAND BRAKE ASSYCABLE / PARKING BRAKECAPSCREW 5/16 NC x 1 LG.LOCKWASHER 5/16HEX NUT 5116 NCMOUNT / DISC BRAKE CABLECLEVIS PIN 3/8 x 3/4 LG.COTTER PIN 5/32 x 1 LG.CLIP / CABLE MOUNTINGCAPSCREW 5/8 NF x 4 LG.SELF LOCKING JAM NUT 5/8 NFPIN / PARKING BRAKE SPRINGSPRING / PARKING BRAKESNAP RING / PARKING BRAKECALIPER BRAKE ASSEMBLYCAPSCREW 5/16 NC x 3/4 LG.BRAKE LEVER MODIFICATIONDRAWINGNUMBERPl-11683,4,5PARKING BRAKE ASSEMBLYSS-636, SS-842, & SS-1048REQD1146411111211112REFPAGENUMBER12

616---6 244-067-120-086-6216-046-6201-047-209-123HAND BRAKE ASSEMBLYSWITCH KITCAPSCREW 1/4 NC x 3/4 LG.CLAMPCLAMP BASECLEVIS PIN 5116

filter guide all machines engine oil filter part number 7-183-07 7-183-101 engine fuel filter part number 7-183-45 7-183-84 . 7-343-09 . wi . petcock . 7-343-10 w/o . petcock drawing number pl-1144 . item number description reqd 1 4-1386-14 decal / load chart / ss-842 1

Related Documents:

30 active shooter After Action Reports (AARs) and identified trends in on-site incident management procedures during a response to an active shooter incident. The active shooter AAR research and analysis showed that establishing on-site incident management during an active shooter incident, in order to maintain situational awareness, is

14 Active Shooter: How To Respond PROFILE OF AN ACTIVE SHOOTER An Active Shooter is an individual actively engaged in killing or attempting to kill people in a confined and populated area; in most cases, active shooters use firearms(s) and there is no pattern or method to their selection of victims. Active shooter situations are unpredictable and

Active Shooter Response Strategic Plan 1 Executive Summary In the booklet Active Shooter: How to Respond, the United States Department of Homeland Security (US DHS) paints the “Profile of an Active Shooter”: An Active Shooter is an individual actively engaged in killing or attempting to

24 Individuals with a DAFN may be limited, in the degree to which they are able to fight an active shooter. However, individuals with a DAFN should consider using durable medical equipment or assistive devices as improvised weapons to attack the shooter. For example, using a power chair to ram the shooter; using a cane as a bat; or hitting the shooter with a cast.

ACTIVE SHOOTER CHARACTERISTICS OF AN ACTIVE SHOOTER An Active Shooter is an individual actively engaged in killing or attempting to kill people. Active Shooters usually target a confined and populated area. Weapons used by Active Shooters can include, but are not limited to: firearms (most frequently used), bladed weapons, vehicles, or

active shooter scenario. Download and review the Active Shooter Preparedness Workshop Series presentations. This six module series contains additional information, instructor notes, and videos that supports the Active Shooter Emergency Action Plan process. The Planning Steps (1-6) below will correlate to the Training Modules

“Respond to an Active Shooter” Mike Macha/Scott Cubbler Protective Security Advisors‐Houston District U.S. Department of Homeland Security Michael.Macha@HQ.DHS.GOV Cell 713‐205‐1078 Scott.Cubbler@HQ.DHS.GOV 917‐538‐7097 Visual 2 IS-907 – Active Shooter: What You Can Do Active Shooter: What You Can Do Visual 3

In many cases, active shooter incidents can be unpredictable in nature and can evolve quickly. As such, a number of guidance documents exist on how to prepare for and respond to an active shooter incident. Although previous ISC documents discussed active shooter incidents, such as the